



Aqua Solutions, Inc.
6913 Highway 225
Deer Park, TX, 77536
281/479-2569
Certificate of Analysis / QC Results
Customer PO # :

Packaged Product: S9243			
SULFURIC ACID 93.0% SOLUTION (TECH GRADE) 66° BAUME			
Test	Target/UOM	Range	Result
ASSAY OF MATERIAL	92.50 - 94.50%		94.4%
	%		
Sample ID			
Tested 03/25/24			
Tester TBUR			
Recorded 03/25/24			
IRON	< 30 PPM		2.50 PPM
	PPM		
Sample ID			
Tested 03/25/24			
Tester TBUR			
Recorded 03/25/24			
APPEARANCE AND COLOR	CLEAR COLORLESS		PASS
	APPEARANCE		
Sample ID			
Tested 03/25/24			
Tester TBUR			
Recorded 03/25/24			
BATCH RELEASED DATE	MM/DD/YYYY		03/11/2024
	MM/DD/YYYY		
Sample ID			
Tested 03/25/24			
Tester TBUR			
Recorded 03/25/24			
Lot # 408209			
Made 03/22/24			

Richard [Signature]

Quality Manager